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TEST REPORT

Report number : Z071C-13365
Issue date : October 23, 2013

The device, as described herewith, was tested pursuant to applicable test procedure and complies with
the requirements of;

FCC Part15 Subpart C
Canada IC RSS-210

The test results are traceable to the international or national standards.

Applicant . Wacom Co., Ltd.
Equipment under test (EUT) : LCD Signature Pad
Model number . STU-530

FCCID . HV4STU530
IC Certification number - 6888A-STU530

Date of test : September 26 October 17 18 2013
Test place : TUV SUD Zacta Ltd. Yonezawa Testing Center
4149-7 Hachimanpara 5-chome
Yonezawa-shi Yamagata 992-1128 Japan
Phone: +81-238-28-2880 Fax: +81-238-28-2888
Test results . Complied

The resullts in this report are applicable only to the equipment tested.

This report shall not be re-produced except in full without the written approval of TUV SUD Zacta Ltd.
This test report must not be used by client to claim product certification, approval, or endorsement by
NVLAP, NIST, or any agency of the federal government.

Tested by X //ﬁw{j\l \Mﬂﬂ /((L

Taiki Watanabe

Tested by : ﬂ/éﬁ/h o
Yosh)f{lro Hany

Authorized by /’

Eiji Aklb(aa/
Deputy General Manager of technical Department

NVLAP LAB CODE 200306-0

TOV SUD Zacta Ltd. Report number: Z071C-13365
Test Report Rev.FCC-C1.0 FCC ID: HV4STU530
IC Certification number: 6888A-STU530
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1. Summary of Test

1.1 Purpose of test

It is the original test in order to verify conformance to FCC Part 15 Subpart C.

1.2 Standards

CFR47 FCC Part 15 Subpart C, RSS-210, RSS-Gen

1.2.1 Test Methods

ANSI C63.4-2003

1.2.2 Deviation from standards

None

1.3 List of applied test to the EUT

Test it_e ms Classification of EUT Condition Result
Section

RSS-Gen 4.6.1 Occupied Bandwidth Radiated PASS
15.209
Rss-210 2.2 Radiated Emissions Radiated PASS
RSS-Gen 4.9,4.10, 4.11
15.207 . .
RSS-Gen 7.2.2 AC Power Line Conducted Emissions Conducted PASS

1.3.1 Test set up

Table-Top

1.4 Modification to the EUT by laboratory

None

TUV SUD Zacta Ltd. Report number: Z071C-13365
Test Report Rev.FCC-C1.0 FCC ID: HV4STU530

IC Certification number: 6888A-STU530
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2. Equipment Under Test

2.1 General Description of equipment

The EUT is LCD Signature Pad.

2.2 EUT information

Applicant : Wacom Co., Ltd.
2-510-1, Toyonodai, Kazo-shi, Saitama, 349-1148 Japan
Phone: +81-480-78-1211 Fax: +81-480-78-1404

Equipmentundertest : LCD Signature Pad

Trade name : Wacom

Model number : STU-530

Serial number : 3GZQS00045

EUT condition . Pre-production

Max. frequency : 148MHz

Power ratings . DC5V (USB)

Size : (W) 174.37 x (D) 161.43 x (H) 10.85 mm
Environment . Indoor use

Terminal limitation : 5°Cto40°C

RF Specification

Frequency range . 531.25kHz, 562.5kHz, 593.75kHz
Modulation method : OOK (On-Off Keying)

RF emission type : 109KK1D

designator

2.3 Variation of the family model(s)

Not applicable

2.4 Operating mode

[Normal Operation]
i) Tablet test setup
ii) Select a Packet measurement
i) Start test mode

TUV SUD Zacta Ltd. Report number: Z071C-13365
Test Report Rev.FCC-C1.0 FCC ID: HV4STU530
IC Certification number: 6888A-STU530
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3. Configuration of equipment

3.1 Equipment(s) used

No. Equipment Company Model No. Serial No. FCCID/DoC | Comment
1 | LCD Signature Pad Wacom STU-530 3GZQS00045 HV4STU530 | EUT
2 | Electric pen Wacom UP-610 N/A - Accessory
3 | Personal Computer DELL DMC HG6P61BX DoC
4 | PS/2 Mouse DELL NO71KC 351009362 DoC
5 | Keyboard Logicool Y-UR83 868017-0116SY750UK DoC
6 | Printer Sl DPU-414 1000169C DoC
7 | AC Adapter for Printer | Sl PW-4007-JU1-E | 0948 -
8 | Display SAMSUNG | 712ND MJ17HMDY308893A DoC
3.2 Cable(s) used
No. Cable Length[m] Shield Connector Comment
a USB cable 5.0 Yes Metal Accessory *
b PS/2 Mouse cable 1.8 No Metal -
C Keyboard cable 1.7 Yes Metal
d Serial cable 20 Yes Metal
e Parallel cable 2.1 Yes Metal
f DC cable for Printer 1.9 No Metal
g AC Power cord for Printer AC Adapter 2.0 No Plastic
h RGB cable 1.9 Yes Metal
i AC Power cord for Display 2.0 No Plastic
j AC Power cord for PC 1.9 No Plastic

*: There are 2 USB cables (5m cable and 3m cable) in accessories.
The 5 m USB cable which was judged as the worst case in preliminary check is used in the test.

TUV SUD Zacta Ltd.
Test Report Rev.FCC-C1.0

Report number: Z071C-13365
FCC ID: HV4STU530
IC Certification number: 6888A-STU530
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3.3 System configuration

[With Electric pen]

3. Personal Computer 1. LCD Signature Pad
(EUT)
a.
USB i B UsB
2. Electric pen
b. #
PS/2 4. Mouse
C. #
usB 5. Keyboard
. d' *
Serial 6. Printer C
. AC 120V
7.ACAdapter >
e” 60Hz
Parallel
h.* i
RGB _. ._ 8. DISplay I— AC 120V
60Hz
j. AC 120V
ACIn
60Hz

# : Un-detachable cable
M : Ferrite core

*: Bundled excess cable

Note1: Numbers assigned to equipment or cables on this diagram correspond to the list in “3.1 Equipment(s) used” and “3.2 Cable(s) used”.
Note2: Two ferrite cores of USB cable (No. a) is an accessory of EUT.
Note3: Two ferrite cores of RGB cable (No. h) is not an accessory of EUT.

TUV SUD Zacta Ltd. Report number: Z071C-13365
Test Report Rev.FCC-C1.0 FCC ID: HV4STU530
IC Certification number: 6888A-STU530
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[Without Electric pen]
3. Personal Computer 1. LCD Signature Pad
(EUT)
a.
USB i B UsB
b. #
PS/2 4. Mouse
C. #
usB 5. Keyboard
. d' *
Serial 6. Printer C,
. AC 120V
7.ACAdapter >
e” 60Hz
Parallel
h.* i
RGB _. ._ 8. DISplay I— AC 120V
60Hz
j. AC 120V
ACIn
60Hz

# : Un-detachable cable
M : Ferrite core

*: Bundled excess cable

Note1: Numbers assigned to equipment or cables on this diagram correspond to the list in “3.1 Equipment(s) used” and “3.2 Cable(s) used”.
Note2: Two ferrite cores of USB cable (No. a) is an accessory of EUT.
Note3: Two ferrite cores of RGB cable (No. h) is not an accessory of EUT.

TUV SUD Zacta Ltd. Report number: Z071C-13365
Test Report Rev.FCC-C1.0 FCC ID: HV4STU530
IC Certification number: 6888A-STU530
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4. Occupied Bandwidth

4.1 Measurement procedure
[IC RSS-Gen 4.6.1]

The transmitter output is connected to the spectrum analyzer. The RBW is set to 1% to 3% of the 99%

bandwidth. The VBW is set to 3 times the RBW. The sweep time is coupled. The spectrum analyzer internal
99% bandwidth function is utilized.

The spectrum analyzer is set to;

- RBW=3kHz, VBW=10kHz, Span=300kHz, Sweep=auto
The test mode of EUT is as follows.

- Normal Operation

- Test configuration
Test room Measurement room
: Spectrumanalyzer /
Antenna : Preamplifier Receiver
Cable system :
4.2 Limit
None
TUV SUD Zacta Ltd.

Report number: Z071C-13365
FCC ID: HV4STU530
IC Certification number: 6888A-STU530

Test Report Rev.FCC-C1.0



Page 9 of 25

4.3 Measurement result

Date . Sep. 26, 2013

Temperature ;233 [C]

Humidity 1 547 [%]

Test place : 3m Semi-anechoic chamber
Date : Oct. 17,2013

Temperature 1229 [C]

Humidity ;339 [%]

Test place : 3m Semi-anechoic chamber

[With Electric pen]

Test personnel

Tested by
Taiki Watanabe

Test personnel

Tested by
Taiki Watanabe

Frequency [kHz] Occupied bandwidth [kHz]
562.5 107.9
[Without Electric pen]
Frequency [kHz] Occupied bandwidth [kHz]
531.25 108.7
562.5 107.8
593.75 107.5

TUV SUD Zacta Ltd.
Test Report Rev.FCC-C1.0

Report number: Z071C-13365
FCC ID: HV4STU530
IC Certification number: 6888A-STU530
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4.4 Trace data
[With Electric pen]
<562.5kHz>
Atten 18 dB
.J"'.
|1 fi r-‘ r \
i ‘ A |J i
W “ﬂ Y
LAy
:Hz
#YBH 10 kHz @
Occupied Bandwidth Occ BH 7 Pur
1087.9481 kHz % dB -
Transmit Freq Error
Occupied Bandwidth
[Without Electric pen]
<531 .25kHz >
Atten 18 dB
#YBH 18 kHz @
Occupied Bandwidth Occ BH 7 Pur
108.7075 kHz % dB -
Transmit Freq Error
Occupied Bandwidth
TUV SUD Zacta Ltd. Report number: Z071C-13365
Test Report Rev.FCC-C1.0 FCC ID: HV4STU530

IC Certification number: 6888A-STU530



TUV SUD Zacta Ltd.
Test Report Rev.FCC-C1.0

Page 11 of 25

<§62.5kHZ>
Atten 18 dB
. m F m
| | I | ”
Hw W
#YBW 18 kHz

Occupied Bandwidth
107.8294 kHz

Transmit Freq Error
% ¢B Bandwidth

Atten 18 dB

rIl rl' “sﬁ I

|' l\
W Wﬂ L\ lJl Hni I’huﬂ'” n’ T 'l "ﬂ

#UBH 10 kHz
Occupied Bandwidth
107.5489 kHz

Transmit Freq Error
Occupied Bandwidth

h W

IJ D’l 1 hH

w

Zacta

DC Coupled

l‘ J \l\ ]1 \w W‘ A

Occ BH % Pwr
% dB

DC Coupled

‘ ||h 1
IFM w J wwﬂwwﬁ

Sweep 100

Occ BH % Pwr
% dB

Report number: Z071C-13365
FCC ID: HV4STU530
IC Certification number: 6888A-STU530
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5. Radiated Emissions

5.1 Measurement procedure
[FCC 15.209, IC RSS-210 2.2, IC RSS-Gen 4.9, 4.10, 4.11]

Test was applied by following conditions.

Test method . ANSIC63.4

Frequency range . 9kHz to 30MHz

Test place . 3m Semi-anechoic chamber

EUT was placed on . FRPtable / (W)2.0m x (D)1.0m x (H)0.8m
Antenna distance : 3m

Test receiver setting
- Detector . Average (9kHz-90kHz, 110kHz-490kHz), Quasi-peak
- Bandwidth : 200Hz, 120kHz

EUT operating mode is selected to emit the maximum noise. Overall frequency range is investigated with
spectrum analyzer using peak detector. Then, emission measurements up to 30MHz were performed with
test receiver in above setting. The turntable and the Loop antenna are rotated by 360 degrees and stopped
at azimuth of producing the maximum emission. Sufficient time for EUT, peripherals and test equipment is
provided in order for them to warm up to their normal operating condition.

- Test configuration
Test room Measurement room
: Spectrumanalyzer /
Antenna ; Preamplifier Receiver
Cable system
TUV SUD Zacta Ltd. Report number: Z071C-13365

Test Report Rev.FCC-C1.0 FCC ID: HV4STU530
IC Certification number: 6888A-STU530
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Test was applied by following conditions.

Test method . ANSIC634

Frequency range : 30MHz to 1000MHz

Test place : 10m Semi-anechoic chamber

EUT was placed on . FRP table / (W)2.0m x (D)1.0m x (H)0.8m
Antenna distance : 10m

Test receiver setting
- Detector : Quasi-peak
- Bandwidth . 120kHz

EUT operating mode is selected to emit the maximum noise. Overall frequency range is investigated with
spectrum analyzer using peak detector. Then, emission measurements up to 1000MHz were performed
with test receiver in above setting. In order to find the maximum emissions, antenna is adjusted between 1m
and 4m in height and varied its polarization (horizontal and vertical), and EUT azimuth was also varied by
rotating turntable 0 to 360 degrees. Sufficient time for EUT, peripherals and test equipment is provided in
order for them to warm up to their normal operating condition.

- Test configuration

Test room Measurement room

Spectrumanalyzer /

Antenna : Preamplifier Receiver
Cable system

5.2 Calculation method

[9kHz to 150kHZ]
Emission level = Reading + (Ant. factor + Cable system loss )
Margin = Limit — Emission level

[150kHz to 1000MHZz]
Emission level = Reading + (Ant. factor + Cable system loss —Amp. Gain)
Margin = Limit — Emission level

TUV SUD Zacta Ltd. Report number: Z071C-13365
Test Report Rev.FCC-C1.0 FCC ID: HV4STU530

IC Certification number: 6888A-STU530
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5.3 Limit
Frequency Field strength Distance
[MHZ] [uVim] [dBuV/m] [m]
0.009-0.490 2400/ F [kHZ] 20logE [uV/m] 300
0.490-1.705 24000 / F [kHZz] 20logE [uV/m] 30
1.705-30 30 29.5 30
30-88 100 40.0 3
88-216 150 43.5 3
216-960 200 46.0 3
Above 960 300 54.0 3
Frequency Limit Distance
[MHZz] [dBuV/m] [m]
30-300 30 10
300-1000 37 10
Note:

1. The lower limit shall apply at the transition frequencies.

2. Emission level [dBuV/m] = 20log Emission [uV/m]

3. Measurements were corrected to 30m using 40log (3/30) = -40.0dB

4. CISPR 22 limit was applied radiated emission measurements as prescribed in FCC Part 15 section
15.109(g).

5. Radiation emission measurement from 30MHz to 1000MHz was applied the limit of CISPR22.

TUV SUD Zacta Ltd. Report number: Z071C-13365

Test Report Rev.FCC-C1.0 FCC ID: HV4STU530
IC Certification number: 6888A-STU530
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5.4 Test data

[9kHz to 30MHZz]

Date :  Sep. 26,2013 Test personnel

Temperature 1 233 [C]

Humidity ;. 547 [%] Tested by :

Test place : 3m Semi-anechoic chamber Taiki Watanabe
Date : Oct. 17,2013 Test personnel

Temperature 1 229 [C]

Humidity ;339 [%] Tested by :

Test place : 3m Semi-anechoic chamber Taiki Watanabe

[With Electric pen]

<562.5kHz>
Reading Result Result Limit .
F’m‘;lez';cy [dBuV] : dB?‘ifIm)] [dBuv/m] | [dBuVim] | [dBuVim] M[ngl'" Result
At 3m At 3m At 30m At 30m
0.563 432 106 326 74 326 40.0 PASS
1125 36.2 107 255 145 26.6 411 PASS
1688 35.8 107 251 14.9 231 38.0 PASS
2.250 358 0.6 252 148 205 443 PASS
2813 355 104 251 14.9 20.5 44.4 PASS
3375 355 103 252 14.8 295 443 PASS
[Without Electric pen]
<531.25kHz>
Reading Result Result Limit .
F’m‘;lez';cy [dBuV] : dB?‘ifIm)] [dBuv/m] | [dBuVim] | [dBuVim] M[ngl'" Result
At 3m At 3m At 30m At 30m
0.531 456 106 35 5 33.1 38.1 PASS
1.063 363 105 2538 142 271 413 PASS
1504 35.9 105 25.4 14.6 236 38.2 PASS
2.125 358 104 254 146 205 44.1 PASS
2,656 35.7 0.3 254 146 29.5 441 PASS
3.188 35.7 2102 255 14.5 295 44 PASS
<562.5kHz>
Frequency Reading of Result Result Limit Margin
[dBuV] ; [dBuVim] | [dBuVim] | [dBuVim] Result
[MHiz] At 3m [dB(1/m]] At 3m At 30m At 30m [dB]
0.563 454 106 34.8 5.2 326 37.8 PASS
1125 36.5 105 26 14 26.6 406 PASS
1688 35.9 104 255 145 23.1 376 PASS
2.250 35.8 103 255 14.5 295 44 PASS
2813 356 103 253 4.7 295 442 PASS
3375 35.7 102 255 145 295 44 PASS
<593.75kHz>
Frequency Reading of Result Result Limit Margin
[dBuV] ' [dBuVim] | [dBuVim] | [dBuV/m] Result
Lok At 3m [dB(1/m)] At 3m At 30m At 30m L
0.594 453 106 347 53 32.1 374 PASS
1.188 36.1 105 256 4.4 26.1 405 PASS
1.781 35.9 10.4 255 14.5 295 44.0 PASS
2375 35.7 103 25.4 14.6 205 441 PASS
2.969 35.7 0.2 255 145 205 44 PASS
3.563 35.7 0.2 255 145 29.5 44 PASS
TOV SUD Zacta Ltd. Report number: Z071C-13365

Test Report Rev.FCC-C1.0 FCC ID: HV4STU530
IC Certification number: 6888A-STU530
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Zacta
[30MHz to 1000MHZz]
Date . Sep. 26, 2013 Test personnel
Temperature 213 [C]
Humidity . 58.0 [%] Tested by :
Test place : 10m Semi-anechoic chamber Yoshihiro Hanyu
Date : Oct. 18,2013 Test personnel
Temperature ;209 [C]
Humidity 1 464 [%] Tested by :
Test place : 10m Semi-anechoic chamber Taiki Watanabe
[With Electric pen]
<562.5kHz>
No. Frequency (P) Reading c:f Resul t Limit Margin Height Angle
ar QP QP Qr
[MHz] (B V)] [dB(1/m)] [dBC e V/m)] [dB(g V/m)] [dB] [em] E ]
I 34. 568 y 31.1 —6. 0 25. 1 30.0 4.9 1000 0.0
2 64.733 H 39.3 -15. 1 24.2 30.0 5.8 4040, 0 10,0
3 69, 468 H 41. 4 —15.6 2h. 8 30, 0 4.2 400. 0 11.0
1 96,137 ¥ 36.9 =125 24. 4 30.0 5.6 100.0  222.0
5 |49, 997 I 33.3 —6, 8 26, 5 30,0 3.5 400, 0 47.0
6 149. 997 V¥ 33.4 —6. 8 26. 6 30.0 a4 100.0  300.0
T 209.990 ¥ 30.9 —4. 6 26. 3 an. 0 37 100.0 312.0
8 499 803 V 32.5 -5. 8 26. 7 a7.0 10.3  279.0 262.0
9 902, 364 v 23.9 00 28. 9 ar. o 8.1 156, 0 0.0
[Without Electric pen]
<531.25kHz>
No. Frequency (P} Reading c. f Result Limit Margin Height Angle
QF qr qp QP
[MHz] [dBCu V3] [dBC1/m)] [dBCaVi/m)] [dB(g V/m)] [dB] [em] E 4
| 36. 358 26, 3 -6. 7 19. 6 30, 0 10.4  276.0 294.0
2 113.57¢ ¥ 23.3 -0.3 19. 0 30, 0 11. 9 1000  265.0
3 144, 207 y 3.6 -7.1 24,5 30.0 5.8 100, 0 318.0
4 149, 988 H 33.6 6.8 26, 8 30.0 3.2 400, 0 22.0
b 149, 996 V 35.0 -6, & 28.7 30,0 1.3 100, 0 310, 0
G 209,981V 31.1 -4 6 26. 5 a0, 0 3.5 102.0 302.0
7 210, 001 H 23.3 -4. 6 23.7 30,0 6.3 369, 0 99. 0
8 739.958 ¥ 25.7 -2.4 23.3 37.0 12.7 150. 0 0.0
9 902. 8041 ¥ 29.8 0.0 29.8 37.0 T2 150. 0 0,0
<562.5kHz>
No. Frequency (P} Reading o f Result Limit Margin Height Angle
Qr ar qp QP
[MHz] [dB( V)] [dB(1/m ] [dB{pu V/m)] [dB(uV/m)1  [dBI [em] ]
I 36.468 ¥ 27.3 -6 7 20. 6 30,0 9.4 276.0 302.8
2 114.200 V¥ 28.4 02 19. 2 a0 10. 8 100.0  285.0
3 144, 205 ¥ 3.6 -7. 1 24. 5 a0, 0 0. B 100.0  320,0
1 149, 933 N 33,4 —6.°8 26. 6 30,0 3. 4 400, 0 10, 0
5 149, 990V 30,6 —6. & 28. 8 30.0 1:-2 100.0 311.0
G 209. 985 v 31.9 —4. 6 27. 3 a0, 0 =7 100, 0 293. 0
T 209.994 H 23.3 —4. & 23. 7 30.0 6,3 304.0  262.0
8 7349, 951 v 20.7 -2.1 27.3 37.0 9.7 288.0 356.0
9 902. 798V 29.6 0.0 29.6 37.0 7.4 153.0 00
TOV SUD Zacta Ltd. Report number: Z071C-13365
Test Report Rev.FCC-C1.0 FCC ID: HV4STU530

IC Certification number: 6888A-STU530
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<593.75kHz>
No. Frequency (PF) Reading e, f Result Limit Margin Height Angle
QP ar qp qr
[MHz] [dB{u V)] [dB{L/m)] [dB{ g V/m)l [dB(uV/m)] [dB] [em] 1
| 36. 488 ¥ 27.8 6.7 21..1 30.0 5.9 262.0 31z2.0
2 114. 205 ¥ 28.6 -9.2 19, 4 30,0 10. 6 101.0 285.0
3 144. 224 ¥ 31.2 -T.'1 24, 1 30,0 5.9 101,00 317.0
4 149. 984 H 33.4 —6. 8 26. 6 30,0 3.4 400, 0 26,0
5 149, 989 ¥ 35.7 —5. 8 28. 9 30.0 I 100.0  299.0
(5] 200 990 0V 32.0 —4. 6 27.4 30.0 2.6 100.0  300.0
7 209.987 H 28.3 —4. & 23.7 30. 0 6,3 2a4.0 267.0
8 739,948 ¥ an. 1 -2.4 27. 7 37.0 2.3 259.0 353.0
9 an2. 792 v 29.5 0.0 249. 5 37.0 .5 143. 0 0.0
TOV SUD Zacta Ltd. Report number: Z071C-13365
Test Report Rev.FCC-C1.0 FCC ID: HV4STU530

IC Certification number: 6888A-STU530
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6. AC Power Line Conducted Emissions

6.1 Measurement procedure
[FCC 15.207, IC RSS-Gen 7.2.2]

Test was applied by following conditions.

Test method . ANSIC634
Frequency range : 0.15MHz to 30MHz
Test place : 3m Semi-anechoic chamber
EUT was placed on . FRPtable / (W)2.0m x (D)1.0m x (H)0.8m
Vertical Metal Reference Plane : (W)2.0m x (H)2.0m 0.4m away from EUT
Test receiver setting

- Detector :  Quasi-peak, Average

- Bandwidth . 9kHz

EUT and peripherals are connected to 50Q/50uH Line Impedance Stabilization Network (LISN) which are
connected to reference ground plane, and are placed 80cm away from EUT. Excess of AC power cable is
bundled in center.

LISN for peripheral is terminated in 50Q.

EUT operating mode is selected to emit the maximum noise. Overall frequency range is investigated with
spectrum analyzer using peak detector. Maximum emission configuration is determined by manipulating the
EUT, peripherals, interconnecting cables. Then, emission measurements are performed with test receiver in
above setting to each current-carrying conductor of the mains port. Sufficient time for EUT, peripherals and
test equipment is provided in order for them to warm up to their normal operating condition. If the average
limit is met when using a quasi-peak detector receiver, the EUT shall be deemed to meet both limits.

- Test configuration

Testroom : Measurement room
Vertical metal reference plane .
: Spectrumanalyzer /
LISN : Receiver
Cable system :

6.2 Calculation method

Emission level = Reading + (LISN. factor + Cable system loss)
Margin = Limit — Emission level

6.3 Limit
Frequency Limit
[MHz] QP [dBuV] AV [dBuV]
0.15-0.5 66-56* 56-46*
0.5-5 56 46
5-30 60 50

*: The limit decreases linearly with the logarithm of the frequency in the range 0.15MHz to 0.5MHz.

TUV SUD Zacta Ltd. Report number: Z071C-13365
Test Report Rev.FCC-C1.0 FCC ID: HV4STU530

IC Certification number: 6888A-STU530




6.4 Test data

[With Electric pen]
<562.5kHz>

FEFNE
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CONDUCTED EMISSION at MAINS PORT

ok

€  3m Semi-anechoic chamber >
TUV SUD Zacta Ltd. “CDATA Sheet No,1x> 26 September, 2013 11:05
Company name  : Wacom Co., Ltd Limit  FOC Part. 16 C
ELT : LCD SIGNATURE PAD Operater : Y.Hanyu
Model Mo, : STU-530 Tem,Hum P 233C] BT[]
Serial No. D AGZQS00045 Notal i
Test mode : Normal Operation MNoted
(B g W]
“ET T T 0 BEEEREEE )| e
= Limit (€2
70 [ I B4 a I §oochowoar bg E | Eemee Limit(AV)
s N | oo : “Malbee M_FCC_002ZCE>
ot P8 I LW oA B : Hange(LLPK)
60 Range(l.2,PK)
E IEHT"“-J Il ! - ; R | Emission level-QP(L1)
E i i o o i 1 [ [ —=—— Emission level-AV(L1)
a0 i : — —— : : — ; =2 Emission level—FR(L2)
B ] 1 el [ ! 1 T ] —- Emission level-AVILZ)
s kg BEEEEE !
= 40 "H 1 1 1 . 5 I 1 I o O 1 T,
SO IR T |
o o P O LT T T T il !
SE WL BT TR Ji
2 | ﬂM:,-Ei]IIi' A S
SRR LD L ik :
2 I R : b g :
J‘U - : : : : : : EI I I I I (I | 1
- I 1 1 1 [ | I | | | [ | 1
= I 1 1 1 I o I | I I I I |I 1 1
- I | [ o [ [ T (| |
]
0,150 0.500 1.000 5.000 L0000 30.000
Frequency [MHz]
Final Result
—— L1 Phase —
Ko. Frequency Reading Reading c. f Result Result Limit Limit Margin Margin
aQr AV - Qr AV QP AV qQr AV
[MHz] [dB{ V)] [dBlpV)] [dB] [dB(aV)] [dB(pV)] [dB(uV)] [dBluV)] [dEe] [dB]
1 2.779 20.1 18. 4 10.4 30, 8 28. 8 86. 0 6.0 20,2 17,2
2 3,032 20,6 1B. B 10. 4 31.0 28.9 56.0 6.0 25.0 17. 1
3 4. 801 18. 2 13.7 10. & 28.7 24,2 56. 0 4G6. 0 27.3 21. B
1 7. T2: 24.1 71 10, 6 347 I7. 7 60. 0 50,0 25.3 32. 3
a 12, 125 23.7 16.9 10. 7 34.4 27,6 60. 0 a0 25,6 22.4
i) 24,323 29.5 29, 4 11.2 10,7 10. 6 60.0 OO 19.3 9.4
— L2 Phase —
No. Frequency Reading Reading c. f Result Result Limit Limit Margin Margin
QP AV QP AV QP AV qQr AV
[MHz] [dB{p V)] [dBCpV)] [dB] [dB(uV)] [dB(pV)] [dB{uV)] [dB(pV)] [dB] [dB]
| 0, 190 33. 0 33. 4 10, 5 14.0 43.9 64. 0 54,0 20,0 10,1
2 0. 631 24.0 22.6 10.4 34.4 33.0 56. 0 46.0 21.6 13. 0
3 0. 884 23.2 22.3 10. 4 33.6 2.7 6.0 46.0 22.4 13.3
1 1. 579 23.1 20. 5 10. 4 33.5 30.9 56. 0 6.0 22.5 13. 1
5] 12,125 23.9 17.4 10. 8 34.7 28,2 60,0 0.0 25.3 21. 8
i} 24. 323 29.3 29,3 11.2 40.5 40, b 60,0 a0.0 19.5 9.b
TOV SUD Zacta Ltd. Report number: Z071C-13365
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[Without Electric pen]
<531.25kHz>
A CONDUCTED EMISSI0N at MAINS PORT HEEH
4 3m Semi-anechoic chamber bl
TUV SUD Zacta Ltd. << [ata Sheet No.2>> 18 October,2013 06:14
Company Name : Wacom Co..Ltd Standard 1 FCC Part.15 C
EUT : LCD SIGNATURE PAD (O perator : T.Wetanabe
Model Mo. : STU-530 Temp. Hum. 1 22.90CT 33,90%]
Serial No. » AGZQS00045 Notel -
Test mode : Normal Operation Note2

[dB( u V)1
i

o <FCC B>
Limit(C2F)
G .~ SR VN SN S -3 I SR N NN A (O = N £ I S Nt smnss Limit{AY)
a0 <STL-530(531.25kH=) FCC_CE?»
- ———  Range(L1,PK)
r Rangel{l.2,PK)

Emission level-QPILL)

al 5 Emission level-AV(L1)
r —&— Emission level-QP{L2)
| — Emission level-AVILZ)
= il ®
g 40 g
N
T I
C ‘fﬁ'
20 |“‘.
- 1 1
L | 1 1
- | 1 1
L6 :
10
0150 0.500 1000 5,000 10,000 30,000
Freaquency [MHz]
Final Result
—— L1 Phase —
No. Frequency Reading Reading c. f Result Result Limit Limit Margin Margin
QF AV QF AV QF AV qQrF AV
[MHz] [dB{p V)] [dBCe¥)] [dB] [dB(uV)] [dB(pV)}] [dB(u¥)]) [dB(uY)] [dB] [dB]
1 2. 448 19.0 18.8 10.4 29.4 29,2 5. 46. 0 26. 6 16. 8
2 2. 697 19.3 19. 1 10.4 29.7 29.5 a6, 0 46. 0 26,3 16. 5
3 3. 450 18. 6 18. 0 10. 5 29.1 28,5 a6. 0 46. 0 26.9 17.5
4 14, 110 19.8 15.9 10.9 30.7 26,8 600 a0.0 29.3 23.2
5] 1B. 246 19. 3 17.3 11.0 30.3 28.3 60. 0 a0, 0 297 217
6 24. 328 26. 8 26. 4 11.3 38. 1 37.7 60, 0 a0 2.9 12.3
— L2 Phase —
No. Frequency Reading Reading c. f Result Result Limit Limit Margin  Margin
QP AV QP AV QP AV QP AV
[MHz] [dB(u V)] [dB(aV)] [dB] [dBl )] [(dB(eV)] [dBCu¥)) [dB(aV)] [dB] [dB]
1 0. 188 32.3 az2.2 10. 4 42.7 42,6 6. 1 bd. 1 21.4 (.
2 0. 376 23.3 23.2 10.3 33.6 33.5 8. 4 48.4 24.8 14.9
3 0. 627 23. 2 21. 3 10,3 33.5 3.6 56. 0 46. 0 22.5 14, 4
1 1. b67 21.4 20,3 10,4 d1.B 50,7 o6, 0 46. 0 24,2 13, 3
] 14, 204 12. 7 7.b 10.9 23.6 18. 4 60. 0 60,0 36. 4 3l 6
] 24,327 26.5 26. 5 11. 2 317 377 60, 0 a0 22.3 12.3
TUV SUD Zacta Ltd. Report number: Z071C-13365
Test Report Rev.FCC-C1.0 FCC ID: HV4STU530

IC Certification number: 6888A-STU530



Page 21 of 25

<562.5kHz>
o CONDUCTED EMISSTON at MAINS PORT o
€  3m Semi—anechoic chamber =
TUV SUD Zacta Ltd. 44 Data Sheet No.3>>» 18 October,2013 06:54
Company Name : Wacom Co.,Litd Stendard 1 FCC Part,15:C
EUT 1 LCD SIGNATURE PAD Operator : T.Watanahe
Model No. 1 STU-530 Temp. Hum. 1 22.90C] 33.90%]
Serial Mo, 1 MGZQS00045 Notel :
Test mode : Normal Operation Notel
EdHi PRl
e T ! FCC B
e | ! k ——  Limit{QP)
F s, A B B Limit(AV)
60 ! " <STU-530(562.5kHz) FCC_CE>
B ; — Ranga(l.1,PK)
r Range(L2,PK)
L Emission level-QP(L1)
50 Emizsion level-AVI(LL)

——&—  Emission level-QP(L2)
——— Emiission level-AV(L2)

|Lavel

14
0.150 0.500 1.000 5.000 10,000 A0.000
Frequency [MHz]

Final Result

—— L1 Phase —

No. Freguency HReading Reading e E Result Result Limit Limit Margin Margin

[ AV qQF AY QP AV ar AV
[MHz] [dB{uV)] [dBLuV)] [dE] [dB{ V)] [dBluV)] [dBCu V)] [dB(pnV)] [dB] [dB]

1 0. 189 23.0 226 10. 4 33.4 22.9 64. 1 b4. | 0.7 21. 2
2 2,201 19. 1 19. 1 10.4 29.5 29, b o6. 0 46, 0 26. b 16. b
3 2. 955 19, 5 19. 3 10. 4 29.9 29, 7 56. 0 16. 0 26. 1 16. 3
4 13. 899 19.3 16. 1 10. 8 30.1 26.9 60. 0 50.0 29.9 Z3. 1
5 i 723 18. 1 13.1 10.9 29.0 24.0 60. 0 50.0 31.0 26. 0
b 24, 327 26.3 6.2 1.3 ar.e b 60. 0 a0, 0 22.4 2.5

— L2 Phase —

Ko. Freguency Reading Reading 1 Result Result Limit Limit Margin Margin

(3 AV QF AV QP AV Qr AV
[H=z] [dB{pv)] [dB(p¥)] [dB] [dB(uV)] [dBCuV)] [dB(uWV)] [dB{u¥)] [dB] [dB]
1 0. 189 32.5 32. 4 10. 4 42.9 12,8 64. 1 bd. 1 21.2 11. 3
2 0. 377 23.3 23.2 10. 3 3.6 33.5 8.3 48. 3 2.7 14.8
3 0. 628 23.4 2.5 10.3 3.7 31.8 56. 0 16. 0 22.3 14. 2
1 1.'132 20. 9 20.8 10. 3 31.2 311 a6, 0 46.0 24.8 14.9
] 13. B9O 15. 6 10,3 10.8 26.4 21..1 60. 0 5O, 0 33.6 28.9
6 24. 328 26.8 26. b 11.2 38.0 T 60, 0 a0 22.0 12. 3
TUV SUD Zacta Ltd. Report number: Z071C-13365
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IC Certification number: 6888A-STU530
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<593.75kHz>
kR CONDUCTED EMISSION at MAINS PORT Ez2 22
4  3m Semi-anechoic chamber 3
TUY SUD Zacta Lid, 7<Duta Sheet No.4>>» 18 October, 2013 07:31
Company Name : Wecom Co.,Ltd Standard : FCC Part.15C
EUT : LCD SIGNATURE PAD Operator : T.\Watanabe
Model Mo, : STU-530 Temp.Hum. 22 (] 23.90%]
Serial Mo, : 3GZQS00045 Notel .
Test mode ; Normal Operation MNoted
[dB{ 4 V)]
0

LimittQF)
------- Limit(AV)

T T T T T T T T T T T T T T
| | [ o | | | [ I
P~ 1 b o A |
P . boeod? B 1Y : - S : £8TI-5306593.75kHz) FCC_CE>
L d e A L e | — Range(LLPK)
I 1 | 1 | VR 1 1 1 [ N T | 1 Range(LZ,PK)
R i B i i ; 1 o B i Emission level-gP{L1)
a0 : : E— - : : — : Emission level-AVILL)
Co I fini) [ i i [ I B I —5—— Emission level-QP{L2Z)
L ﬂ.'b: | W o ' ] gk bl ! —— FEmission level-AV{L2)
= 1 I I I | B I | 1 1 1 1 1 | I I | I
EST LRI | Ry L1 | | I R N NI I
L A |
- I|e||| |r 'I ] [ B 1 1 1 1 1 1 [} I
2 T TN S L
o i e
Wk ! | ¥
| | 1
| B

20

10 Ty y R S A | - - - L5 I |

0,150 0.500 1.000 5.000 10.000 30.000
Frequency [MHz]

Final Result

—— L1 Phase —

No. Frequency Reading Head]ng e £ Result Result Limit Limit Margin Margin

QP QP AV Qr AV qQF AV
[MHz] [dBL{u V)] IdEf,u'er [dE] [dB V)] [dB(uV)] [dB{uV)] [dB(u V)] [dB] [dB]

1 0. 189 23,0 22.5 10, 4 33.4 32.9 64. 1 bd. 1 3.7 21.2
2 2,202 19. 0 18.9 10. 4 29.4 29. 3 a6, 0 16.0 26. 6 16. 7
3 2. 706 19. 5 19.3 10. 4 29.9 29.7 af. 0 16.0 26, 1 16. 3
4 2. 958 19. 6 19.5 10.4 30.0 29.9 a6, 0 16.0 26.0 16. 1
) 15. 797 18. 3 13.0 10.9 29.2 23.9 6o, 0 B0, 0 30.8 26. 1
6 24, 327 26. 3 26.3 11.3 7.6 7.8 60, 0 a0, 0 22.4 12, 4

—— L2 Phase —

No. Frequency Reading Read]ng o E Result Resuir Limit Limit Margin Margin

QP QF QF AV qF AV
[MHz] [dB{uV)] Id.B(,u‘t)] [dE] [dB{ V)] [dBEp\}'] [dB(u V)] [dB(p¥)] [dB] [dR]
1 0. 189 32.6 32.5 10.4 43.0 42.9 64. 1 37 e | P4 | 11. 2
2 0. 629 23.4 21. 4 10.3 337 LT a6, 0 16,0 22.3 14. 3
3 1. 572 20. 3 20.0 10. 4 30.7 30,4 ah. 0 46.0 25.3 15. 6
4 18.-246 10. 5 7.1 1.0 21.5 18. 1 60, 0 BO. 0 38.5 3.9
3 19. 137 21.6 20,2 1.0 32.6 3L.2 60, 0 BO. O 27.4 18. B
&) 24. 328 26. 4 26.4 1.2 37.6 7.6 6. 0 50,0 22.4 12. 4
TUV SUD Zacta Ltd. Report number: Z071C-13365
Test Report Rev.FCC-C1.0 FCC ID: HV4STU530

IC Certification number: 6888A-STU530
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7. Uncertainty of measurement

Expanded uncertainties stated are calculated with a coverage Factor k=2.

Please note that these results are not taken into account when determining compliance or non-compliance

with test result.

Test item Measurement uncertainty
Conducted emission at mains port +3.0dB
Radiated emission (9kHz — 30MHz) +4.4dB
Radiated emission (30MHz — 1000MHz) +4.5dB
Radiated emission (1000MHz — 26GHz) +3.9dB

TUV SUD Zacta Ltd.
Test Report Rev.FCC-C1.0

Report number: Z071C-13365
FCC ID: HV4STU530
IC Certification number: 6888A-STU530
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Zacta

8. Laboratory description

1. Location:
TUV SUD Zacta Ltd. Yonezawa Testing Center
4149-7 Hachimanpara 5-chome Yonezawa-shi Yamagata 992-1128 Japan
Phone: +81-238-28-2880 Fax: +81-238-28-2888

2. Facility filing information:
1) NVLAP accreditation: NVLAP Lab. code: 200306-0

2) VLAC accreditation: Lab. code: VLAC-013

. Conducted Conducted Radiated
. Radiated . . . . . .
Site name emission emission for emission for emission Expiry Date
mains port telecom port (CMAD)
3m Semi-anechoic chamber -
10m Semi-anechoic chamber VLAC-013 VLAC-013 Jul.3,2015
Shielded room No.1 - | VLAC-013 -
3) FCC filing:
Site name Registration Number Expiry Date
Site 2
Sie 3 91065 Oct.31,2014
3m Semi-anechoic chamber
10m Semi-anechoic chamber 540072 Jan. 9, 2016
Shielded room No.1
4) Industry Canada Oats site filing:
Site name Sites on file: Oats 3m/10m Expiry Date
Site 2 422472
Site 3 4224A-3
3m Semi-anechoic chamber 4224A-4 Jan. 23, 2015
10m Semi-anechoic chamber 4224A-5
5) VCClI site filing:
. Conducted Conducted
. Radiated . . \
Site name .. emission for emission for Expiry Date
emission .
mains port telecom port
Site 2 R-137 C-133 T-1221 Nov. 16, 2014
: Nov. 28, 2014*
Site 3 R-138 C-134 T-1222 (*Telecom port)
3m Semi-anechoic chamber A-0166
10m Semi-anechoic chamber Jul. 3, 2015
Shielded room No.1 |

6) TUV SUD PS authorization:

Authorized as an EMC test laboratory

7) TOV Rheinland authorization:
Authorized as an EMC test laboratory

TUV SUD Zacta Ltd.
Test Report Rev.FCC-C1.0

Report number: Z071C-13365
FCC ID: Hv4STU530

IC Certification number: 6888A-STU530
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Radiated emission
[Testing below 30MHz (2013/9/26 measurement.)]

Equipment Company Model No. Serial No. Cal. due Cal. date
EMI Receiver ROHDE&SCHWARZ ECSI 100451 Oct. 2013 Oct. 26, 2012
Preamplifier ANRITSU MH648A M96057 Jun. 2014 Jun. 12, 2013
Loop antenna ROHDE&SCHWARZ HFH2-Z2 891847/17 Mar. 2014 Mar. 1, 2013
SUCOFLEX104/9m 346316/4 Oct. 2013 Oct. 6, 2012
Microwave cable SUHNER SUCOFLEX104/1m 322084/4 Oct. 2013 Oct. 6, 2012
SUCOFLEX104/1.5m | 317226/4 Oct. 2013 Oct. 6, 2012
SUCOFLEX104/7m 41625/6 Oct. 2013 Oct. 6, 2012
PC DELL DIMENSION E521 75465BX N/A N/A
Software TOYO Corporation EP5/RE-AJ 0611193/V5.3.61 N/A N/A
3m Semi-anechoic chamber TOKIN N/A N/A (9002-NSA) May 2014 May 6, 2013
[Testing below 30MHz (2013/10/17 measurement.)]
Equipment Company Model No. Serial No. Cal. due Cal. date
EMI Receiver ROHDE&SCHWARZ ECSI 100451 Oct. 2013 Oct. 26, 2012
Preamplifier ANRITSU MH648A M96057 Jun. 2014 Jun. 12, 2013
Loop antenna ROHDE&SCHWARZ HFH2-72 891847/17 Mar. 2014 Mar. 1, 2013
SUCOFLEX104/9m 346316/4 Oct. 2014 Oct. 6, 2013
Microwave cable SUHNER SUCOFLEX104/1m 322084/4 Oct. 2014 Oct. 6, 2013
SUCOFLEX104/1.5m | 317226/4 Oct. 2014 Oct. 6, 2013
SUCOFLEX104/7m 41625/6 Oct. 2014 Oct. 6, 2013
PC DELL DIMENSION E521 75465BX N/A N/A
Software TOYO Corporation EP5/RE-AJ 0611193/V5.3.61 N/A N/A
3m Semi-anechoic chamber TOKIN N/A N/A (9002-NSA) May 2014 May 6, 2013
[Testing above 30MHz]
Equipment Company Model No. Serial No. Cal. due Cal. date
EMI Receiver ROHDE&SCHWARZ ECSI 100765 Jul. 2014 Jul. 24,2013
Preamplifier ANRITSU MH648A MO08067 Jun. 2014 Jun. 12,2013
Biconical antenna Schwarzbeck VHA9103/BBA9106 2155 May 2014 May 1, 2013
Log periodic antenna | Schwarzbeck UHALP9108A 0560 May 2014 May 1, 2013
Attenuator TME CFA-01NPJ-6 N/A (S273) Jun. 2014 Jun. 12, 2013
Attenuator TME CFA-01NPJ-3 N/A (S270) Jun. 2014 Jun. 12, 2013
SUCOFLEX104/9m 346315/4 Sep. 2014 Sep. 14,2013
. SUCOFLEX104/1m 322085/4 Sep. 2014 Sep. 14,2013
Microwave cable | SUHNER SUCOFLEX104/1.5m | 317222/4 Sep. 2014 | Sep. 14, 2013
SUCOFLEX106/12m | 41624/6 Sep. 2014 Sep. 14, 2013
PC HP dc7800small JPA7450FPJ N/A N/A
Software TOYO Corporation EP5/RE-AJ 0611193/V5.3.61 N/A N/A
10m Semi-anechoic chamber TOKIN N/A N/A (9002-NSA) May 2014 May 4, 2013
Conducted emission at mains port
Equipment Company Model No. Serial No. Cal. due Cal. date
EMI Receiver ROHDE&SCHWARZ ECSI 100451 Oct. 2013 Oct. 26, 2012
Attenuator HUBER+SUHNER 6810.01.A N/A (8411) Feb. 2014 Feb. 28, 2013
Line impedance Kyoritsu Electrical
stabilization network W. KNW-407F 8-2003-1 Mar. 2014 Mar. 12, 2013
orks, Ltd.
for EUT
Line impedance Kyoritsu Electrical
stabilization network KNW-242F 8-1973-1 Jul. 2014 Jul. 1, 2013
for peripheral Works, Ltd.
perip
Coaxial cable FUJIKURA 5D-2W/4m N/A (8350) Feb. 2014 Feb. 4, 2013
Coaxial cable FUJIKURA 5D-2W/1m N/A (8193) Feb. 2014 Feb. 4, 2013
Coaxial cable SUHNER RG214/U/10m N/A (S194) Feb. 2014 Feb. 4, 2013
50Q terminator HRS uG-88/U N/A (S068) Nov. 2013 Nov. 29, 2012
PC DELL DIMENSION E521 75465BX N/A N/A
Software TOYO Corporation EP5/CE-AJ 0611193/vV5.2.41 N/A N/A

TUV SUD Zacta Ltd.
Test Report Rev.FCC-C1.0

Report number: Z071C-13365

FCC ID: HV4STU530

IC Certification number: 6888A-STU530






